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11 REPORT DETAILS

Manufacturer Ericsson

Address 349 Terry Fox Drive
Ottawa
Ontario
K2K 2V6
Canada

Product Name RRUS 32A B2

Product Number KRC 161 418/1

IC Model Name AS1614181

Serial Number(s) D16R536320

Software Version CXP9017316/5_R60KM

Hardware Version R1C

Test Specification/Issue/Date FCC CFR 47 Part 2;: 2015
FCC CFR 47 Part 24: 2015
Industry Canada RSS-GEN: Issue 4: 2014
Industry Canada RSS-133: Issue 6: 2013

Start of Test 01 February 2016

Finish of Test 19 February 2016

Name of Engineer(s) Neil Rousell

Related Document(s) KDB 971168 D01
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1.2 BRIEF SUMMARY OF RESULTS

A brief summary of results for each configuration, in accordance with FCC CFR 47 Part 2, FCC
CFR 47 Part 24, Industry Canada RSS-GEN and Industry Canada RSS-133 is shown below.

Specification Clause
Section FCC FCC RSS- RSS- | Test Description Result
CFR 47 | CFR 47 GEN 133
Part 2 Part 24
21 21046 24.232 ) 6.4 Output Power and Peak to Average Ratio - Pass
(a) Conducted
22 2.1049 24('5)38 6.6 - | occupied Bandwidth Pass
2.3 2.1051 24('5)38 - 6.5 Band Edge Pass
2.4 2.1051 24('a2)38 - 6.5 Transmitter Spurious Emissions Pass
2.5 2.1055 24.235 - 6.3 Frequency Stability Pass
- 2.1053 24(':)38 - 6.5 Transmitter Radiated Emissions Pass*
- - - - 6.6 Receiver Spurious Emissions Pass*

*- Reference Nemko Canada Inc. EMC Test Report: Reference Number 305068-1TRFWL-R1.

Nemko Canada Inc.

303 River Road

Ottawa, Ontario, K1V 1H2
Canada

Accreditations

Nemko Canada Inc., a testing laboratory, is accredited by the Standards Council of Canada.
The tests included in this report are within the scope of this accreditation .

Document 75933528 Report 01 Issue 1 Page 4 of 427
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CONFIGURATION DESCRIPTION

The RRUS 32A B2 / KRC 161 418/1 supports single, dual, three and four carrier operation from
either a single, dual or four port configuration. Pre-test results were used to establish the worst
case configuration of the EUT in the above mentioned operating modes. The reported results
represent testing in the worst case modes of operation. Testing was also carried out on all
antenna ports to confirm that each output was electrically identical. Results of these tests are
available on request.

The RRUS 32A B2 / KRC 161 418/1 supports WCDMA, LTE and GSM carriers in the 1930 to
1990 MHz frequency band.

Test Models as defined in 3GPP TS 25.141 and TS 36.141 were used to represent the required
modulation for test.

TX test cases: Conducted Output Power, Spurious Emissions at Antenna Terminals (+1MHz)
and Conducted Spurious Emissions measurements were performed on all RF Ports using a test
limit accounting for MIMO operation with 4 ports. All RF ports were tested for RF Carrier Power
and results recorded using the Measure and Sum approach to account for MIMO operation.
The test limits shown are representative of the worst case. All testing was performed with the
EUT transmitting at maximum RF output power unless otherwise stated.

The EUT was powered by a -48V DC Power supply.

Channel Configurations

WCDMA B2 (1930 MHz — 1990 MHz)

No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT c ;. Bandwidth
ammers | (MHz) Bottom (BRFBW) Middle (MRFBW) Top (TRFBW)
1 w 1 5/4.2 1932.4 1960 1987.6
2 w 2 5 1932.4 + 1967.6 1942.4 + 1977.6 1952.4 + 1987.6
Table 1

Page 5 of 427
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No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT ) Bandwidth
Carriers (MHz) Bottom (BRFBW) Middle (MRFBW) Top (TRFBW)

3 L 1 14 1930.7 1960 1989.3

3 L 1 3 1931.5 1960 1988.5

3 L 1 5 1932.5 1960 1987.5

3 L 1 10 1935 1960 1985

3 L 1 15 1937.5 1960 1982.5

3 L 1 20 1940 1960 1980

4 L 2 1.4 1930.7 + 1969.3 1940.7 + 1979.3 1950.7 + 1989.3

4 L 2 3 1931.5 + 1968.5 1941.5 + 1978.5 1951.5 + 1988.5

4 L 2 5 1932.5 + 1967.5 1942.5 + 1977.5 1952.5 + 1987.5

4 L 2 10 1935 + 1965 1945 + 1975 1955 + 1985

4 L 2 15 1937.5 + 1962.5 1947.5 + 1972.5 1957.5 + 1982.5

4 L 2 20 1940 + 1960 1950 + 1970 1960 + 1980

5 L 3 14 1930.7 + 1932.1 + 1940.7 + 1942.1 + 1950.7 + 1952.1 +
1969.3 1979.3 1989.3

5 L 3 3 1931.5 + 1934.5 + 19415 + 1944 5 + 1951.5 + 1954.5 +
1968.5 1978.5 1988.5

5 L 3 5 1932.5 + 1937.5 + 1942.5 + 1947.5 + 1952.5 + 1957.5 +
1967.5 1977.5 1987.5

5 L 3 10 1935 + 1945 + 1965 | 1945 + 1955 + 1975 | 1955 + 1965 + 1985

Table 2

WCDMA/LTE (MM) B2 (1930 MHz — 1990 MHz)

‘ . No. of Carrier‘ Carrier Frequency Configuration (MHz)
Configuration RAT . Bandwidth
Carriers (MHz) BRFBW MRFBW TRFBW
6 W+L 2 5+14 1932.4 + 1969.3 1942.4 + 1979.3 1952.4 + 1989.3
7 W+ W + 4 5+5+15 1932.4 + 1937.4 + 1942.4 + 1947.4 + 1952.4 + 1957.4 +
L+L +15 1947.5 + 1962.5 1957.5 + 1972.5 1967.5 + 1982.5

Table 3

GSM/WCDMA (MM) B2 (1930 MHz — 1990 MHz)

_ _ No. of Carrier. Carrier Frequency Configuration (MHz)
Configuration RAT Carri Bandwidth
amers | (MHz) BRFBW MRFBW TRFBW
8 G+W 2 02+5 1930.4* + 1967.6 1940.2 + 1977.6 1950.2 + 1987.6
9 G+W+ 4 02+5+5 | 1930.4*+1937.6 + 1950.2 + 1957.6 + 1970.2 + 1977.6 +
W+G +0.2 1942.4 + 1949.8 1962.4 + 1969.8 1982.4 + 1989.6*

Table 4

Note: * GSM carrier moved in-band by 200 KHz on band edge

Document 75933528 Report 01 Issue 1
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No. of Carrier Carrier Frequency Configuration (MHz)
Configuration RAT c B Bandwidth
arriers (MHz) BRFBW MRFBW TRFBW
10 G+L 2 0.2+20 1930.4* + 1960 1940.2 + 1970 1950.2 + 1980
11 G+L+ 4 02+5+5 1930.4* + 1937.5 + 1950.2 + 1957.5 + 1970.2 + 1977.5 +
L+G +0.2 1942.5 + 1949.8 1962.5 + 1969.8 1982.5 + 1989.6*

Table 5

Note: * GSM carrier moved in-band by 200 KHz on band edge
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14 DECLARATION OF BUILD STATUS

MAIN EUT

MANUFACTURING DESCRIFTION

Aritenna Radio Unit  (wioli-sandard)

MAMUFACTURER Ericsson

TAPE Femote Radio Base Station
FART MUMEER ERC 1614184

SERIGL HUMBER O1GRS36320

HALROCWARE WERSIOM RIC

SOFTWARE WERSION

CHPOO1TI6M RSO

TRAMNSMITTER OFPERATING RANGE

1930MHz — 19900 Hz

RECENER OFERATING RAMGE

1850hHz — 19100 Hz

COUNTRY OF ORIGIM

Sweden

INTERMEDIATE FREGUEMCIES

Tx: Oirect Conwersion, R IF1=353 4hdHz, IF2=80 GdhiHz

EMISSION DESIGHATO R{5):
[i.e. G10, G

LTE

1H0 W70
ShAl0 T 0
Ah0 N0
10h40 W70
15hAD N7 0
20040 W0
I Dbt
AhAl0 Fag
GShd

245 KGR
EGPRS
2AEGTI

M ODULATION TYPES:
[i.e. GM 5K, GF5K)

LTE: QPS5 K, 16080, G400
WAZ Dbt QP S, 16050, G408
GSWYEGPRS @ GMSE, 8-FSK, ADPSE

HIGHEST IMTERMA LLY GEMERLTED

FREQUENCY 2248 4hHz
OUTFUT FOWER [Waor dEm | 4 30 (4477dBm)
FCC 1D TEBAKRC 1614181

INDUSTRY CAMNA DA 1D

287AB-ASTETAHN

TECHMICAL DESCRIFTIOM [2 brief
de scription of the intended use and
cperation ]

The RREUS 32402 (KRC 161 4120171 a multi-standard Antenna Radio
Unit ©orming part ofthe Encs=on Fadio Base Station (RBS) equipment.
The RRUS provde = adio aczess for mobile and fiwed devices and is
intended for the outdoor environment, designed to be oo-locgted and
directly mated with 3 compatible antenna. The @dio operates owrd
Transmit port= in Single, huli-Camier, hixed Maode and b0
transmiszion with a masimum rated RF Output of 2000 per port ower an
operational tempergture o f-40°C to +55 °C. The unit is de signed to be
mast, pale orbuilding mounted. Attude during aperation: Below 3000.

Signature:

Oenis Ladonde

O=te: 2 March 2018

Dedaration of Build Status Serial Number: D16R536320

No responsibility will be accepted by TUV SUD Product Service as to the accuracy of the
information declared in this document by the manufacturer.
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15 PRODUCT INFORMATION

15.1 Technical Description

The RRUS 32A B2 (KRC 161 418/1) is a multi-standard radio forming part of Ericsson’s RBS
6000 series Radio Base Station (RBS) equipment. The Antenna Radio Unit product provides
radio access for mobile and fixed devices and is intended for the outdoor environment.
Classed under ITE (Information Technology Equipment), the RRUS is designed to be co-
located and directly mated with a compatible antenna, specified for path loss optimization. A
fibre optic interface provides the RRUS / RBS control and digital communications between the
Radio and RBS. The location of the RRUS with respect to the RBS is limited to a distance
dictated by the limitations of the fibre link.

The RRUS 32A B2 supports four (4) Transmit / Receive ports operating in the WCDMA / LTE /
GSM Band 2 at a Downlink (transmit) frequency from 1930 MHz to 1990 MHz and an Uplink
(receive) frequency from 1850 MHz to 1910 MHz. The radio operates in FDD (Frequency
Division Duplex) with a duplex spacing of 80 MHz and supports operation on multi Radio
Access Transmission Standards (RATS) at transmit bandwidths up to 20 MHz.

The radio operates over 4 transmit ports in Single, Multi-Carrier, Mixed Mode, and MIMO
transmission with a maximum rated RF output power of 30W per port over an operational
temperature of -40° C to +55° C.

The RRUS is mounted directly behind a specified antenna along with a Fan Tray, which
provides Forced Air Cooling for radio operation. The Fan Tray is powered and controlled from
the RRUS via closed loop telemetry to maintain thermals through redundant variable speed fans
to optimize air flow.

For directional optimization, the RRUS product has an active RET (Remote Electronic Tilt)
function. Power for this option is provided via the RRUS RET interface (30V @ < 2A).

A full technical description can be found in the Manufacturer's documentation.

Document 75933528 Report 01 Issue 1 Page 9 of 427
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1.6 TEST SETUP
Test Setup, Conducted Measurement:
UuT
CPRI Optical link A
PC/ CTRL (r10 B
Modem Emulator ¢
-48y D
AC PWR Power Suppl
PPY ] ] ] 30d8
UsedforSE| HPF x4
Reference I
Signal Analyzer RE Switch
PC/ CTRL Power Meter Matrix
TE/CTRL

See Section 3 for a list of the test equipment used in the test.

Test Setup, Radiated Measurement:

Reference Nemko Canada Inc. EMC Test Report: Reference Number 305068-1TRFWL-R1.

Document 75933528 Report 01 Issue 1
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1.7 TEST CONDITIONS

For all tests the EUT was set up in accordance with the relevant test standard and to represent
typical operating conditions. Tests were applied with the EUT situated in a shielded enclosure,
test laboratories or a chamber as appropriate.

The EUT was powered from a -48V DC supply.
1.8 DEVIATION FROM THE STANDARD

No deviations from the applicable test standards or test plan were made during testing.
19 MODIFICATION RECORD

No modifications were made to the EUT during testing.

1.10 ALTERNATIVE TEST SITE

Under our group UKAS Accreditation, TUV SUD Product Service conducted the following tests
at Ericsson in Ottawa, Canada.

111 ADDITIONAL INFORMATION

Testing performed in the presence of Mr Denis Lalonde and Mr Mark McMullin.

Prior to commencement of the test, measurements were made in different carrier configurations
to determine the worst case operating mode. The results reported indicate the identified worst
case operating modes of the BTS. In addition, tests were performed on all ports to confirm that
each radio was electrically identical.

Document 75933528 Report 01 Issue 1 Page 11 of 427
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SECTION 2

TEST DETAILS
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2.1 OUTPUT POWER AND PEAK TO AVERAGE RATIO - CONDUCTED

2.1.1 Specification Reference

FCC CFR 47 Part 2, Clause 2.1046
FCC CFR 47 Part 24, Clause 24.232 (a)
Industry Canada RSS-133, Clause 6.4

2.1.2 Date of Test and Modification State

02, 03, 04, 08, 09 and 10 February 2016 - Modification State 0

2.1.3 Test Equipment Used

The major items of test equipment used for the above tests are identified in Section 3.1.

2.1.4 Environmental Conditions

Ambient Temperature 22.9-26.6°C
Relative Humidity 20.4 - 25.4%

2.15 Test Method

The EUT was connected to a Signal Analyser via attenuators and an RF switch. The path loss
between the EUT and the Analyser was measured using a Network Analyser and entered as a
Reference Level Offset.

The EUT was set to transmit at its maximum rated output power in the configurations described
below.

Measurements were performed with the Analyser Band Power measurement function in
accordance with FCC KDB 971168 D01 v02r02. The detector was set to RMS with a RBW of at
least 1% of the theoretical signal bandwidth and a VBW of 3 times the RBW. The detection
bandwidth was configured to be wider than the total bandwidth of the carrier or combinations of
carriers, (multi-carrier). The sweep time was set to Auto and 200 averages were performed
before the result was recorded.

Due to Average measurements being recorded, an additional Peak to Average measurement
was made in all single carrier configurations. This was achieved using the CCDF function of the
Analyser with the RBW being set to 80MHz (In this case 40MHz was the maximum total RF
Bandwidth in single and multi-carrier mode).

In order to confirm the Average Equivalent Isotropically Radiated Power (EIRP) a Power
Spectral Density (PSD) measurement was made in a 1TMHz bandwidth.

Testing was performed on all ports.
An antenna gain of 17.9 dBi was applied to all results.

All measurements were summed in accordance with FCC KDB 662911 DO1.

Document 75933528 Report 01 Issue 1 Page 13 of 427
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2.1.6 Test Results

Configuration 1

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power
Carrier Channel Position B
Modulation | Bandwidth | Antenna
(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz w W/MHz
A 718 44.72 39.61 62.62 57.51 1,828.1002 | 563.6377
B 717 44.71 39.54 62.61 57.44 1,823.8957 | 554.6257
16QAM 5.00
(o} 719 44.71 39.56 62.61 57.46 1,823.8957 | 557.1857
D 719 44 .45 39.26 62.35 57.16 1,717.9084 | 519.9960
Total - 47.60 42.45 65.50 60.35 3,546.0086 | 1,083.6337

Channel Position B - Bandwidth 5.0 MHz - Antenna A

Keysight Spectrum Analyzer - Power Stat CCDF p—
RL RF 5009 AC | SEMSE:EXT] ALTGN AUTO 03:07:24 PMFeb 01,2016
enter Freq 1.932400000 GHz Center Freq: 1.932400000 GHz Radio Std: None
- Trig: Free Run Counts:10.0 M/10.0 Mpt
#FGain:Low #Atten: 32 dB
Average Power 100 o S2USSIan
44.60 dBm ~
37.28 % at 0dB oo \
1% \\
10.0 % 3.68 dB 0.4% \
10%  649dB \
0.1% 7.18 dB \
001% 7.27dB 0.01% v
0.001% 7.31dB
0.0001 % 7.34dB 0.001 % \
Peak 7.36 dB
51.96 dBm
0.0001 %535 20 dB
Info BW 80.000 MHz
MG STATUS

Document 75933528 Report 01 Issue 1 Page 14 of 427
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Channel Position B - Bandwidth 5.0 MHz - Antenna B

Tmmm-pmmocw |a)‘_#|@
L RF 502 AC SENSE EXT] ALIGN AUTO 03:33:04 PMFeb 01,2016
) Center Freq: 1.932400000 GH: i Radio Std: N
enter Freq 1.932400000 GHz ——— Trig:.;r:gun (‘.':nnts:m.ﬂ M/10.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.64 dBm ~

37.12 % at 0dB 10%) ~

10.0 % 3.67dB
1.0% 6.49dB
0.1% 7.17 dB
0.01 % 7.26 dB
0.001% 7.32dB
0.0001% 7.36dB

Peak 7.36 dB
52.00 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position B - Bandwidth 5.0 MHz - Antenna C

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 02:36:49 PMFeb 01, 2016
enter Freq 1.932400000 GHz Cl_mu' Freq: 1.932400000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB

Average Power Gaussian

9 100 %,

44.61 dBm ~_
10 %

37.07 % at 0dB

10.0 % 3.67dB
1.0% 6.51dB
0.1% 7.19dB
0.01 % 7.27dB
0.001% 7.32dB

0.0001% 7.35dB
Peak 7.39dB
52.00 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS

Document 75933528 Report 01 Issue 1
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Channel Position B - Bandwidth 5.0 MHz - Antenna D

Keysight Spectrum Anabyzer - Power Stat CCOF p— w5
RL 50 Q SENSE:EXT ALTGN AUTC : 03:44_.159HFEDIH,2016
enter Freq 1.932400000 GHz — $r.i:‘:.Frr|::&;.|:|-w Gg:nnts:m.l) MI10.0 Mpt Radio Std: None
#FGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.37 dBm [~
37.29 % at 0dB 10% \\\
1% \\
10.0%  3.67dB 01%
1.0% 6.50 dB
0.1% 7.19dB
0.01% 7.29dB 0.01%
0.001% 7.34dB
0.0001 % 7.37dB 0.001 % -
Peak 7.38 dB
51.75 dBm
0.0001 %535 20dB
Info BW 80.000 MHz
MSG STATUS

Configuration 1

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power
Carrier Channel Position M
Modulation | Bandwidth | Antenna
(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz w W/MHz
A 717 44.62 39.40 62.52 57.30 1,786.4876 | 537.0318
B 717 4476 39.52 62.66 57.42 1,845.0154 | 552.0774
16QAM 5.00
C 717 44.82 39.56 62.72 57.46 1,870.6821 | 557.1857
D 717 44.43 39.20 62.33 57.10 1,710.0153 | 512.8614
Total - 47.54 42.31 65.44 60.21 3,496.5029 | 1,049.8932

Document 75933528 Report 01 Issue 1 Page 16 of 427



7 N
P AR T
D J-l/u I

Channel Position M - Bandwidth 5.0 MHz - Antenna A

Keysight Spectrum Anakyzer - Power Stat CCOF ) ) ] =) |@_
RL RF 500 AC | SEMSE:ENT| | ALIGN AUTO | : 03!58__[3‘FHFEBIH,20[5
enter Freq 1.960000000 GHz . ?:i:‘:';rt?;hl'm e aunts:10.0 MH0.0 Mpt Radio Sud: None
#FGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.53 dBm [~~~
37.23 % at 0dB 10% \\\
1% \\
10.0 % 3.68dB 01 %
1.0% 6.50 dB
0.1% 7.17 dB
001% 7.23dB 0.01%
0.001% 7.26dB
0.0001 % 7.28dB 0.001 %
Peak 7.30dB
51.83 dBm
0.0001 % 0dB —
Info BW 80.000 MHz
MSG STATUS
Channel Position M - Bandwidth 5.0 MHz - Antenna B
Keysight Spectrum ~Powes Stat CCOF ===
RL RE_ 1500 AC [ semse:Ext] [ aLiGH auTo 03:55:25 PMFeb 01, 2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GH. Radio Std: None
wp. Trig: Free Run Counts: 10.0 M/10.0 Mpt
#FGain:Low #Aten: 32 dB
Average Power 100 %, S2ussian
44.68 dBm ~—_
37.15 % at 0dB ool \
1%
10.0 % 3.68dB 0.1 %
1.0% 6.50 dB
0.1% 7.17 dB
0.01% 7.23dB 0.01%
0.001% 7.26dB
0.0001 % 7.27 dB 0.001 %
Peak 7.28dB
51.96 dBm
0.0001 % 0 db 5536
Info BW 80.000 MHz

MSG

STATUS

Document 75933528 Report 01 Issue 1
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Channel Position M - Bandwidth 5.0 MHz - Antenna C

Keysight Spectrum Analyzer - Powes Stat CCDF ===
RL RF 502 AC | SEMSE:EXT| | ALIGN AUTO | 03:51:57 PMFeb 01,2016
Center Freq: 1.960000000 GH: Radio Std: N
enter Freq 1.960000000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° one
AFGain:Low #Atten: 32 dB
Average Power 100 o, S2USSIan
44.70 dBm ~_
37.07 % at 0dB 10% ~

10.0 % 3.67dB
1.0% 6.50 dB
0.1% 7.17 dB
0.01 % 7.23dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.29dB
51.99 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position M - Bandwidth 5.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [son  AC [ sense:ExT] I ALIGN AUTO | 03:49:24 PMFeb 01, 2016
enter Freq 1.960000000 GHz Cl_mu' Freq: 1.960000000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#FGain:Low #Atten: 32 dB

Average Power Gaussian

9 100 %,

44.35 dBm ~
10%

37.26 % at 0dB

10.0 % 3.66 dB
1.0% 6.49 dB
0.1% 7.17 dB
0.01 % 7.22dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.28dB
51.63 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Configuration 1

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power
Carrier Channel Position T
Modulation | Bandwidth | Antenna
(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz w W/MHz
A 7.7 44.49 39.48 62.39 57.38 1,733.8040 | 547.0160
B 717 44.63 39.66 62.53 57.56 1,790.6059 | 570.1643
16QAM 5.00
] 7.16 44.62 39.60 62.52 57.50 1,786.4876 | 562.3413
D 7.16 44.38 39.28 62.28 57.18 1,690.4409 | 522.3962
Total - 47.45 42.39 65.35 60.29 3,424.2449 | 1,069.4122

Channel Position T - Bandwidth 5.0 MHz - Antenna A

Keysight Spectrum Analyzer - Power Stat CCDF ===
RL AF Tson  AC [_SENSE:EXT I ALIGN AUTO 04:03:27 PMFeb 01,2016
enter Freq 1.987600000 GHz Center Freq: 1.987600000 GHz Radio Std: None
wp. Trig: Free Run Counts: 10.0 M/10.0 Mpt
#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.52 dBm ~_
37.18 % at 0dB 109 \
1% \\
10.0 % 3.68 dB 04 %
1.0% 6.48 dB
0.1% 7.17 dB
001% 7.25dB 001%
0.001% 7.30dB
0.0001% 7.32dB 0.001 %
Peak 7.33dB
51.85 dBm
0.0001 % 0 db 555
Info BW 80.000 MHz

MEG STATUS
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Channel Position T - Bandwidth 5.0 MHz - Antenna B

Tmmm-pmmocw |a)‘_#|@
L RF 502 AC SENSE EXT] ALIGN AUTO 04:06:41 PMFeb 01,2016
) Center Freq: 1.967600000 GH: i Radio Std: N
enter Freq 1.95/600000 GHz ——— Trig:.;r:gun (‘.':nnts:m.ﬂ M/10.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.61 dBm ~

37.15 % at 0dB 10% S

10.0 % 3.67dB
1.0% 6.49dB
0.1% 7.17 dB
0.01 % 7.25dB
0.001% 7.29dB
0.0001% 7.32dB

Peak 7.33dB
51.94 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position T - Bandwidth 5.0 MHz - Antenna C

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 04:09:55 PMFeb 01, 2016
enter Freq 1.987600000 GHz Ct_mu' Freq: 1.987600000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB

Average Power Gaussian

9 100 %,

44.55 dBm ~
10 %

37.05 % at 0dB

10.0 % 3.67dB
1.0% 6.50 dB
0.1% 7.16 dB
0.01 % 7.25dB
0.001% 7.30dB

0.0001% 7.34dB
Peak 7.36 dB
51.91 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position T - Bandwidth 5.0 MHz - Antenna D

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL RF 500 ac | | | SENSE <EXT| | ALIGN AUTO | 04:12:59 PMFeb 01, 2016
anter Freq 1.98/600000 Gz —— $r.||:.;:?gu:|” Bl:“."l{:llnts:m.l) M/M0.0 Mpt Radlo Std: None
#AIFGain:Low #Atten: 32 dB
Average Power 100 o, S2USSIan
44.35 dBm [~
37.22 % at 0dB 10%, \
1% \
10.0 % 3.66 dB 01%
1.0% 6.49 dB
0.1% 7.16 dB
0.01% 7.24dB 0.01%
0.001% 7.28dB
0.0001 % 7.30dB 0.001 %
Peak 7.32dB
51.67 dBm
0.0001 %535 20dB

MEG

Info BW 80.000 MHz

STATUS
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Product Service

Configuration 2

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power
Carrier Channel Position B
Modulation | Bandwidth | Antenna

(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz W W/MHz
A - 44.58 36.53 62.48 54.43 1,770.1090 | 277.3320
B - 44.56 36.59 62.46 54.49 1,761.9760 | 281.1901

16QAM 5.00

C - 44.49 36.55 62.39 54.45 1,733.8040 | 278.6121
D - 44.27 36.46 62.17 54.36 1,648.1624 | 272.8978
Total - 47.44 39.51 65.34 57.41 3,418.2713 | 550.2298

Configuration 2

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power
Carrier Channel Position M
Modulation | Bandwidth | Antenna
(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz W W/MHz
A - 44.45 36.71 62.35 54.61 1,717.9084 | 289.0680
B - 44.61 36.67 62.51 54.57 1,782.3788 | 286.4178
16QAM 5.00
C - 44.61 36.65 62.51 54.55 1,782.3788 | 285.1018
D - 44.28 36.23 62.18 54.13 1,651.9618 | 258.8213
Total - 47.38 39.49 65.28 57.39 3,369.8702 | 547.8893

Configuration 2

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power
Carrier Channel Position T
Modulation | Bandwidth | Antenna

(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz W W/MHz
A - 44.66 36.55 62.56 54.45 1,803.0177 | 278.6121
B - 44.69 36.46 62.59 54.36 1,815.5157 | 272.8978

16QAM 5.00

C - 44.71 36.82 62.61 54.72 1,823.8957 | 296.4831
D - 44.39 36.57 62.29 54.47 1,694.3378 | 279.8981
Total - 47.54 39.57 65.44 57.47 3,497.3555 | 558.5102
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Product Service

Configuration 3

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power

Carrier Channel Position B
Modulation | Bandwidth | Antenna
(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz w W/MHz

A 717 44.61 43.92 62.51 61.82 1,782.3788 | 1,520.5475
QPSK 14 B 7.13 44.67 43.99 62.57 61.89 1,807.1741 | 1,545.2544
' C 717 44.39 43.74 62.29 61.64 1,694.3378 | 1,458.8143
D 7.15 44.35 43.70 62.25 61.60 1,678.8040 | 1,445.4398

Total - 47.49 46.82 65.39 64.72 3,461.1828 | 2,965.9873
7.11 44.50 40.70 62.40 58.60 1,737.8008 | 724.4360
7.07 44.64 40.85 62.54 58.75 1,794.7336 | 749.8942
7.10 44.36 40.56 62.26 58.46 1,682.6741 | 701.4553
7.12 44.30 40.49 62.20 58.39 1,659.5869 | 690.2398
Total - 47.41 43.61 65.31 61.51 3,397.3877 | 1,414.6758
7.09 44.61 38.57 62.51 56.47 1,782.3788 | 443.6086
7.11 44.66 38.64 62.56 56.54 1,803.0177 | 450.8167
7.11 44.56 38.63 62.46 56.53 1,761.9760 | 449.7799
7.10 44.34 38.38 62.24 56.28 1,674.9429 | 424.6196
Total - 47.49 41.49 65.39 59.39 3,457.3216 | 868.2282
7.15 44.43 35.65 62.33 53.55 1,710.0153 | 226.4644
7.14 44.63 35.83 62.53 53.73 1,790.6059 | 236.0478
7.14 44.61 36.00 62.51 53.90 1,782.3788 | 245.4709
7.13 44.49 35.85 62.39 53.75 1,733.8040 | 237.1374
Total - 47.47 38.76 65.37 56.66 3,443.8193 | 463.6018
7.21 44.55 33.95 62.45 51.85 1,757.9236 | 153.1087
7.23 44.60 34.07 62.50 51.97 1,778.2794 | 157.3983
7.21 44.58 34.17 62.48 52.07 1,770.1090 | 161.0646
7.20 44.38 33.88 62.28 51.78 1,690.4409 | 150.6607
Total - 47.48 36.93 65.38 54.83 3,448.3645 | 303.7695

QPSK 3.0

O0|m|>

QPSK 5.0

OO0 |w| >

QPSK 10.0

|0 |m|>

QPSK 15.0

O0|m|>

A 7.29 44.52 32.81 62.42 50.71 1,745.8222 | 117.7606
B 7.28 44.60 33.11 62.50 51.01 1,778.2794 | 126.1828
QPSK 20.0
C 7.28 44.70 33.06 62.60 50.96 1,819.7009 | 124.7384
D 7.27 44 .47 32.95 62.37 50.85 1,725.8379 | 121.6186
Total - 47.51 35.89 65.41 53.79 3,471.6600 | 239.3792
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Channel Position B - Bandwidth 1.4 MHz - Antenna A

Keysight Spectruen Analyzer - Powes Stat CCDF |a)‘_#|@
RL RF 502 AC | SEMSE:EXT| | ALIGN AUTO | 02:11:10 PMFeb 02, 2016
Center Freq: 1.920700000 GH:; Radio Std: N
snter Freq 1930700000 Gz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° ene
#AIFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.53 dBm ~_|
37.40 % at 0dB 10%)

10.0 % 3.63dB
1.0% 6.50 dB
0.1% 7.17 dB
0.01 % 7.25dB
0.001% 7.29dB
0.0001% 7.32dB

Peak 7.33dB
51.86 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position B - Bandwidth 1.4 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 02:15:56 PMFeb 02, 2016
enter Freq 1.930700000 GHz Ct_mu' Freq: 1.930700000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB

Average Power Gaussian

9 100 %,

44.65 dBm ~_
10 %

37.31 % at 0dB

10.0 % 3.67dB
1.0% 6.44 dB
0.1% 7.13dB
0.01 % 7.20dB
0.001% 7.24dB
0.0001% 7.26dB

Peak 7.27dB
51.92 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position B - Bandwidth 1.4 MHz - Antenna C

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL RF 502 AC | SEMSE:EXT| | ALIGN AUTO | 02:20:01 PMFeb 02, 2016
Center Freq: 1.930700000 GH: Radio Std: N
snter Freq 1930700000 Gz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° ene
#AFGain:Low #Atten: 30 dB
Average Power 100 o, S2USSIan
44.31 dBm ~
37.23 % at 0dB 10%)

10.0 % 3.63dB
1.0% 6.48 dB
0.1% 7.17 dB
0.01 % 7.24dB
0.001% 7.27dB
0.0001% 7.29dB

Peak 7.31dB
51.62 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position B - Bandwidth 1.4 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 02:24:38 PMFeb 02, 2016
enter Freq 1.930700000 GHz Cl_mu' Freq: 1.930700000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.28 dBm ~
10% \-.

37.14 % at 0dB

10.0 % 3.69dB
1.0% 6.49 dB
0.1% 7.15dB
0.01 % 7.22dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.28dB
51.56 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS

Document 75933528 Report 01 Issue 1

Product Service

Page 25 of 427



—~\

N
D A)n -
B2 A /L 1

Channel Position B - Bandwidth 3.0 MHz - Antenna A

Tmmm-pmmocw |a)‘_#|@
L RF 502 AC SENSE EXT] ALIGN AUTO 02:41:28 PMFeb 02, 2016
) Center Freq: 1.931500000 GH: i Radio Std: N
enter Freq 1.931500000 GHz ——— Trig:.;r:gun (‘.':nnts:m.ﬂ M/10.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.44 dBm ~_

37.41 % at 0dB 10%)

10.0 % 3.66 dB
1.0% 6.49dB
0.1% 7.11dB
0.01 % 7.17 dB
0.001% 7.20dB
0.0001% 7.23dB

Peak 7.24dB
51.68 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position B - Bandwidth 3.0 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 02:39:21 PMFeb 02, 2016
enter Freq 1.931500000 GHz Ct_mu' Freq: 1.931500000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.58 dBm ~_
10% ™~

37.43 % at 0dB

10.0 % 3.66 dB
1.0% 6.44 dB
0.1% 7.07 dB
0.01 % 7.14dB
0.001% 7.17dB
0.0001% 7.19dB

Peak 7.21dB
51.79 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position B - Bandwidth 3.0 MHz - Antenna C

wﬂ ‘Spectrum Anatyzer - Power Stat CCDF |a)‘_#|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 02:35:39 PMFeb 02, 2016
) Center Freq: 1.931500000 GH: i Radio Std: N
snter Freq 1931500000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° ene
#AIFGain:Low #Atten: 30 dB

Average Power 100 o, S2USSIan

44.31 dBm ~

37.30 % at 0dB 10%

10.0 % 3.66 dB
1.0% 6.45dB
0.1% 7.10 dB
0.01 % 7.19dB
0.001% 7.23dB
0.0001% 7.25dB

Peak 7.25dB
51.56 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position B - Bandwidth 3.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 02:31:50 PMFeb 02, 2016
enter Freq 1.931500000 GHz Ct_mu' Freq: 1.931500000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.26 dBm ~
10% ™~

37.28 % at 0dB

10.0 % 3.65dB
1.0% 6.48 dB
0.1% 7.12dB
0.01 % 7.19dB
0.001% 7.22dB
0.0001% 7.25dB

Peak 7.25dB
51.51 dBm

MEG

1%

01%

0.01 %

N

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position B - Bandwidth 5.0 MHz - Antenna A

wﬂ ‘Spectrum Anatyzer - Power Stat CCDF |a)‘_#|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 02:45:07 PMFeb 02, 2016
) Center Freq: 1.932500000 GH: i Radio Std: N
snter Freq 1932500000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° ene
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.55 dBm m\\

37.20 % at 0dB 10% <

10.0 % 3.68dB
1.0% 6.46 dB
0.1% 7.09 dB
0.01 % 7.18dB
0.001% 7.22dB
0.0001% 7.24dB

Peak 7.25dB
51.80 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position B - Bandwidth 5.0 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
AL BF [son  ac [ sense:ExT] I ALIGN AUTO | 02:47:24 PMFeb 02, 2016
enter Freq 1.932500000 GHz Cl_mu' Freq: 1.932500000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#FGain:Low #Atten: 32 dB
Average Power Gaussian
9 100 %,
44.58 dBm I~
10 % \\

37.20 % at 0dB

10.0 % 3.69dB
1.0% 6.47 dB
0.1% 7.11dB
0.01 % 7.20dB
0.001% 7.24dB
0.0001% 7.27dB

Peak 7.28dB
51.86 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position B - Bandwidth 5.0 MHz - Antenna C

wﬂ ‘Spectrum Anatyzer - Power Stat CCDF |a)‘_#|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 02:49:42 PMFeb 02, 2016
) Center Freq: 1.932500000 GH: i Radio Std: N
snter Freq 1932500000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° ene
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.50 dBm ~

37.28 % at 0dB 10% <

10.0 % 3.66 dB
1.0% 6.48 dB
0.1% 7.11dB
0.01 % 7.21dB
0.001% 7.26dB
0.0001% 7.29dB

Peak 7.30dB
51.80 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position B - Bandwidth 5.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 02:52:52 PMFeb 02, 2016
enter Freq 1.932500000 GHz Ct_mu' Freq: 1.932500000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.30 dBm ~_
10% ™.

37.54 % at 0dB

10.0 % 3.63dB
1.0% 6.46 dB
0.1% 7.10dB
0.01 % 7.21dB
0.001% 7.26dB
0.0001% 7.28dB

Peak 7.28dB
51.58 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position B - Bandwidth 10.0 MHz - Antenna A

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF 08 AC | | | SENSE EXT] I ALTGN AUTO | 03:02:36 PH Feb 02, 2016
enter Freq 1.935000000 GHz Center Freq: 1.935000000 GHz Radio Std: None

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.36 dBm [~
37.30 % at 0dB 10% -\
1% \\
10.0 % 3.67 dB 04 %
1.0% 6.48 dB
0.1% 7.15dB
0.01% 7.34dB 0.01%
0.001% 7.46dB ‘
0.0001 % 7.53dB 0.001 %
Peak 7.53dB
51.89 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position B - Bandwidth 10.0 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO 02:00:54 PMFeb 02, 2016
enter Freq 1.935000000 GHz Center Freq: 1.935000000 GH: Radio Std: None

wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.52 dBm [~
37.26 % at 0dB T \
1% \\
10.0 % 3.66 dB 0.1%
1.0% 6.47 dB
0.1% 7.14 dB
001% 7.34dB 001%
0.001% 7.49dB \
0.0001% 7.59dB 0.001 %
Peak 7.60dB
52.12 dBm
0.0001 % 0dB 555
Info BW 80.000 MHz
MEG STATUS
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Channel Position B - Bandwidth 10.0 MHz - Antenna C

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF 08 AC | | | SENSE EXT] I ALTGN AUTO | 02:58:33 PHFeb 02, 2016
enter Freq 1.935000000 GHz Center Freq: 1.935000000 GHz Radio Std: None

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.49 dBm [~
37.33 % at 0dB 10% -\
1% \\\
10.0 % 3.67 dB 04 %
1.0% 6.45 dB
0.1% 7.14 dB
0.01% 7.32dB 0.01%
0.001% 7.43dB
0.0001 % 7.51dB 0.001 %
Peak 7.52dB
52.01 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position B - Bandwidth 10.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO 02:56:48 PM Feb 02, 2016
enter Freq 1.935000000 GHz Center Freq: 1.935000000 GH: Radio Std: None

wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#FGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.41 dBm ~—
37.36 % at 0dB T \
1% \\
10.0 % 3.67 dB 04 %
1.0% 6.46 dB
0.1% 7.13dB
001%  7.30dB 0.01%
0.001% 7.41dB \
0.0001 % 7.48dB 0.001 %
Peak 7.48 dB
51.89 dBm
0.0001 %535 2048
Info BW 80.000 MHz
MSG STATUS
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Channel Position B - Bandwidth 15.0 MHz - Antenna A

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF S0g AC | | | SENSE EXT] I ALTGN AUTO | 03:06:20 PHFeb 02, 2016
enter Freq 1.937500000 GHz Center Freq: 1.937500000 GHz Radio Std: Nene

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.43 dBm |
37.26 % at 0dB 10% ~\
1% \\\
10.0 % 3.67 dB 04 %
1.0% 6.46 dB
0.1% 7.21dB
0.01% 7.49dB 0.01%
0.001% 7.67dB \
0.0001 % 7.77dB 0.001 %
Peak 7.82 dB
52.25 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position B - Bandwidth 15.0 MHz - Antenna B

Keysight Spectrum
RL BF

enter Freq 1.937500000 GHz

—
- Power Stat CCDF

= o )
03:08:26 PMFeb 02, 2016
Radio Std: None

| SENSE:EXT ALIGN AUTO
Center Freq: 1.937500000 GH:
wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.51 dBm ~_
37.32 % at 0dB T \
1% \\
10.0 % 3.66 dB 0.1%
1.0% 6.48 dB
0.1% 7.23dB
001% 7.52dB 001%
0.001% 7.70dB \
0.0001 % 7.96 dB 0.001 %
Peak 7.97 dB
52.48 dBm
0.0001 % 0dB 555
Info BW 80.000 MHz
MEG STATUS
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Channel Position B - Bandwidth 15.0 MHz - Antenna C

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF S0g AC | | | SENSE EXT] I ALTGN AUTO | 03:10:20 PHFeb 02, 2016
enter Freq 1.937500000 GHz Center Freq: 1.937500000 GHz Radio Std: Nene

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.48 dBm [~
37.28 % at 0dB 10% -\
1% \\\
10.0 % 3.66 dB 04 %
1.0% 6.46 dB
0.1% 7.21dB
0.01% 7.49dB 0.01%
0.001% 7.67dB \
0.0001 % 7.83dB 0.001 %
Peak 7.85dB
52.33 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position B - Bandwidth 15.0 MHz - Antenna D

Keysight Spectrum
RL BF

enter Freq 1.937500000 GHz

—
- Power Stat CCDF

= e )
03:12:02 PMFeb 02, 2016
Radio Std: None

| SENSE:EXT ALIGN AUTO
Center Freq: 1.937500000 GH:
wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.26 dBm [~
37.27 % at 0dB T \
1% \\
10.0 % 3.66 dB 0.1%
1.0% 6.45 dB
0.1% 7.20dB
001%  7.46dB 001%
0.001% 7.64dB \
0.0001% 7.70dB 0.001 %
Peak 7.71dB
51.97 dBm
0.0001 % 0dB 555
Info BW 80.000 MHz
MEG STATUS

Document 75933528 Report 01 Issue 1

Product Service

Page 33 of 427



—~\

AN
A)ﬂT
M~ /L 1

Channel Position B - Bandwidth 20.0 MHz - Antenna A

Keysight Spectrum Analyzer - Pawer Stat CCDF =
RL | RF_ [s0@ AC | [ [ sense:exT] 1 ALTGN AUTO | 03:27:48 PMFeb 02,2016
Center Freq: 1.940000000 GH: Radio Std: N
enter Freq 1.940000000 GHz —— Trig:.;r:gun (‘.':nnts:m.l) M/10.0 Mpt ° one
#FGain:Low #Aten: 32dB
Average Power
g 100 % Gaussian
44.44 dBm ~
37.28 % at 0dB 10%

\

1% A\

10.0 % 3.66 dB 01% \
1.0% 6.45dB
0.1% 7.29 dB

0.01 %

0.01 % 7.64 dB
0.001% 7.86dB \
0.0001 % 8.10dB 0.001 %
Peak 8.11dB

52.55 dBm

0.0001 %'— T
Info BW 80.000 MHz
MEG STATUS

Channel Position B - Bandwidth 20.0 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [sog  AC | sEmsE:ExT| | ALIGN AUTO | 03:24:33 PMFeb 02, 2016
enter Freq 1.940000000 GHz Cl_mu' Freq: 1.940000000 GH: Radio Std: None
wp. Trig: Free Run Counts: 10.0 M/10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power
g 100 % Gaussian
44.50 dBm ~_
37.36 % at 0dB 10% \
1% \
10.0 % 3.67 dB 01%

1.0 % 6.45 dB '
0.1% 7.28 dB
0.01 %

0.01 % 7.63dB
0.001% 7.86dB \
0.0001% 8.25dB 0.001 %
Peak 8.26 dB \
52.76 dBm L
0.0001 %UdB >0 06

Info BW 80.000 MHz

MEG STATUS
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Channel Position B - Bandwidth 20.0 MHz - Antenna C

Keysight Spectrum Analyzer - Pawer Stat CCDF =
RL | RF_ [s0@ AC | [ [ sense:exT] 1 ALTGN AUTO | 03:21:04 PMFeb 02,2016
Center Freq: 1.940000000 GH: Radio Std: N
enter Freq 1.940000000 GHz —— Trig:.;r:gun (‘.':nnts:m.l) M/10.0 Mpt ° one
#FGain:Low #Aten: 32dB
Average Power
g 100 % Gaussian
44.62 dBm ~
37.28 % at 0dB 10% ~

\

1% A\

10.0 % 3.67dB 01% \

1.0% 6.45dB
0.1% 7.28 dB
0.01 %

0.01 % 7.67 dB
0.001% 7.89dB \
0.0001 % 8.05dB 0.001 %
Peak 8.21dB

52.83 dBm

0.0001 %'— T
Info BW 80.000 MHz
MEG STATUS

Channel Position B - Bandwidth 20.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCOF ===
RL RF [sog  AC | sEmsE:ExT| | ALIGN AUTO | 02:17:03 PMFeb 02, 2016
enter Freq 1.940000000 GHz Ct_mu' Freq: 1.940000000 GH: Radio Std: None
wp. Trig: Free Run Counts: 10.0 M/10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power
g 100 % Gaussian
44.39 dBm ~_
37.21 % at 0dB 10% \
1% \\\
10.0 % 3.67 dB 01%

1.0 % 6.44 dB '
0.1% 7.27 dB
0.01 %

0.01 % 7.61dB
0.001% 7.80dB \
0.0001% 8.11dB 0.001 %
Peak 8.14dB \
52.53 dBm
0.0001 %UdB >0 06

Info BW 80.000 MHz

MEG STATUS
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Product Service

Configuration 3

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power

Carrier Channel Position M
Modulation | Bandwidth | Antenna
(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz w W/MHz

A 717 44.64 44.10 62.54 62.00 1,794.7336 | 1,584.8932
QPSK 14 B 7.14 44.69 43.99 62.59 61.89 1,815.5157 | 1,545.2544
' C 7.16 44.72 44.28 62.62 62.18 1,828.1002 | 1,651.9618
D 7.15 44.30 43.74 62.20 61.64 1,659.5869 | 1,458.8143

Total - 47.48 46.93 65.38 64.83 3,454.3205 | 3,043.7075
7.11 44.60 40.70 62.50 58.60 1,778.2794 | 724.4360
7.08 44.65 40.88 62.55 58.78 1,798.8709 | 755.0922
7.1 44.69 40.91 62.59 58.81 1,815.5157 | 760.3263
7.11 44.30 40.49 62.20 58.39 1,659.5869 | 690.2398
Total - 47.46 43.61 65.36 61.51 3,437.8663 | 1,414.6758
7.09 44.60 38.55 62.50 56.45 1,778.2794 | 441.5704
7.10 44.64 38.61 62.54 56.51 1,794.7336 | 447.7133
7.09 44.66 38.64 62.56 56.54 1,803.0177 | 450.8167
7.10 44.30 38.22 62.20 56.12 1,659.5869 | 409.2607
Total - 47.46 41.40 65.36 59.30 3,437.8663 | 850.8311
7.10 44.58 35.80 62.48 53.70 1,770.1090 | 234.4229
7.1 44.65 35.93 62.55 53.83 1,798.8709 | 241.5461
7.09 44.66 35.93 62.56 53.83 1,803.0177 | 241.5461
7.10 44.33 35.63 62.23 53.53 1,671.0906 | 225.4239
Total - 47.47 38.73 65.37 56.63 3,441.1996 | 459.8468
7.11 44.51 34.04 62.41 51.94 1,741.8069 | 156.3148
7.12 44.60 34.11 62.50 52.01 1,778.2794 | 158.8547
7.12 44.62 34.11 62.52 52.01 1,786.4876 | 158.8547
7.11 44.23 33.81 62.13 51.71 1,633.0519 | 148.2518
Total - 47.38 36.94 65.28 54.84 3,374.8588 | 304.5666

QPSK 3.0

O0|m|>

QPSK 5.0

OO0 |w| >

QPSK 10.0

|0 |m|>

QPSK 15.0

O0|m|>

A 7.12 44.56 32.89 62.46 50.79 1,761.9760 | 119.9499
B 7.11 44.61 32.91 62.51 50.81 1,782.3788 | 120.5036
QPSK 20.0
C 7.11 44.66 32.91 62.56 50.81 1,803.0177 | 120.5036
D 7.1 44.22 32.45 62.12 50.35 1,629.2960 | 108.3927
Total - 47.40 35.69 65.30 53.59 3,391.2721 | 228.3426
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Channel Position M - Bandwidth 1.4 MHz - Antenna A

wﬂ Spectrum Analyzer - Power Stat CCDF |‘='“|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 04:26:02 PMFeb 02, 2016
) Center Freq: 1.960000000 GH: i Radio Std: N
enter Freq 1.960000000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.54 dBm ~

37.40 % at 0dB 10%

10.0 % 3.63dB
1.0% 6.50 dB
0.1% 7.17 dB
0.01 % 7.24dB
0.001% 7.28dB
0.0001% 7.31dB

Peak 7.35dB
51.89 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position M - Bandwidth 1.4 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 04:22:23 PHFeb 02, 2016
enter Freq 1.960000000 GHz Ct_mu' Freq: 1.960000000 GH: Radio Std: None
wp. Trig: Free Run Counts:10.0 MM0.0 Mpt
#AFGain:Low #Atten: 32dB

Average Power Gaussian

9 100 %,

44.63 dBm ~_
10 %

37.36 % at 0dB

10.0 % 3.67dB
1.0% 6.45dB
0.1% 7.14 dB
0.01 % 7.21dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.31dB
51.94 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position M - Bandwidth 1.4 MHz - Antenna C

Keysight Spectrum Analyzer - Powes Stat CCDF ===
RL RF 502 AC SENSE EXT] ALIGN AUTO 04:19:15 PMFeb 02, 2016
) Center Freq: 1.960000000 GH: i Radio Std: N
enter Freq 1.960000000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.66 dBm ~

37.31 % at 0dB 10%)

10.0 % 3.64dB
1.0% 6.50 dB
0.1% 7.16 dB
0.01 % 7.22dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.34dB
52.00 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position M - Bandwidth 1.4 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 04:15:38 PMFeb 02, 2016
enter Freq 1.960000000 GHz Cl_mu' Freq: 1.960000000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.23 dBm ~—
10% \\

37.01 % at 0dB

10.0 % 3.69dB
1.0% 6.47 dB
0.1% 7.15dB
0.01 % 7.22dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.32dB
51.55 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position M - Bandwidth 3.0 MHz - Antenna A

wﬂ Spectrum Analyzer - Power Stat CCDF |‘='“|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 04:08:04 PMFeb 02, 2016
) Center Freq: 1.960000000 GH: i Radio Std: N
enter Freq 1.960000000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.53 dBm ~

37.39 % at 0dB 10%

10.0 % 3.66 dB
1.0% 6.49dB
0.1% 7.11dB
0.01 % 7.16 dB
0.001% 7.19dB
0.0001% 7.20dB

Peak 7.20dB
51.73 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position M - Bandwidth 3.0 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
AL BF [s0q_ AC [ sense:ExT] I ALIGN AUTO | 04:09:37 PMFeb 02, 2016
enter Freq 1.960000000 GHz Cl_mu' Freq: 1.960000000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#FGain:Low #Atten: 32 dB

Average Power Gaussian

9 100 %,

44.58 dBm ~
10%

37.43 % at 0dB

10.0 % 3.65dB
1.0% 6.45dB
0.1% 7.08 dB
0.01 % 7.14dB
0.001% 7.17dB
0.0001% 7.19dB

Peak 7.22dB
51.80 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position M - Bandwidth 3.0 MHz - Antenna C

wﬂ Spectrum Analyzer - Power Stat CCDF |‘='“|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 04:11:06 PMFeb 02, 2016
) Center Freq: 1.960000000 GH: i Radio Std: N
enter Freq 1.960000000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.63 dBm ~

37.36 % at 0dB 10%

10.0 % 3.66 dB
1.0% 6.46 dB
0.1% 7.11dB
0.01 % 7.16 dB
0.001% 7.19dB
0.0001% 7.21dB

Peak 7.21dB
51.84 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position M - Bandwidth 3.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCOF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 04:12:36 PM Feb 02, 2016
enter Freq 1.960000000 GHz Ct_mu' Freq: 1.960000000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.24 dBm ~_
10% ™~

37.25 % at 0dB

10.0 % 3.65dB
1.0% 6.48 dB
0.1% 7.11dB
0.01 % 7.17dB
0.001% 7.19dB
0.0001% 7.20dB

Peak 7.22dB
51.46 dBm

MEG

1%

01%

0.01 %

N

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position M - Bandwidth 5.0 MHz - Antenna A

wﬂ Spectrum Analyzer - Power Stat CCDF |‘='“|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 04:05:04 PMFeb 02, 2016
) Center Freq: 1.960000000 GH: i Radio Std: N
enter Freq 1.960000000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.52 dBm ~_

37.24 % at 0dB 10% <

10.0 % 3.68dB
1.0% 6.47 dB
0.1% 7.09 dB
0.01 % 7.14 dB
0.001% 7.16dB
0.0001% 7.18dB

Peak 7.19dB
51.71 dBm

MEG

1%

AN

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position M - Bandwidth 5.0 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 04:03:12 PMFeb 02, 2016
enter Freq 1.960000000 GHz Ct_mu' Freq: 1.960000000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.55 dBm ~
10 % ™~

37.17 % at 0dB

10.0 % 3.68dB
1.0% 6.48 dB
0.1% 7.10dB
0.01 % 7.15dB
0.001% 7.18dB
0.0001% 7.20dB

Peak 7.21dB
51.76 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position M - Bandwidth 5.0 MHz - Antenna C

wﬂ Spectrum Analyzer - Power Stat CCDF |‘='“|@
L RF 500 AC SENSE:EXT)] ALIGN AUTO 04:01:15 PMFeb 02, 2016
) Center Freq: 1.960000000 GH: i Radio Std: N
enter Freq 1.960000000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.61 dBm ~

37.27 % at 0dB 10%

10.0 % 3.65dB
1.0% 6.47 dB
0.1% 7.09 dB
0.01 % 7.14 dB
0.001% 7.16dB
0.0001% 7.18dB

Peak 7.18 dB
51.79 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position M - Bandwidth 5.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 02:59:21 PMFeb 02, 2016
enter Freq 1.960000000 GHz Ct_mu' Freq: 1.960000000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB

Average Power Gaussian

9 100 %,

44.23 dBm ~_
10 %

37.56 % at 0dB

10.0 % 3.63dB
1.0% 6.46 dB
0.1% 7.10dB
0.01 % 7.15dB
0.001% 7.18dB
0.0001% 7.20dB

Peak 7.20dB
51.43 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position M - Bandwidth 10.0 MHz - Antenna A

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF s0g AC | | | SENSE EXT] I ALTGN AUTO | 03:52:29 PHFeb 02, 2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.47 dBm |
37.27 % at 0dB 10% -\
1% \\
10.0 % 3.66 dB 04 %
1.0% 6.48 dB
0.1% 7.10dB
0.01% 7.16dB 0.01%
0.001% 7.18dB
0.0001 % 7.20dB 0.001 %
Peak 7.20dB
51.67 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position M - Bandwidth 10.0 MHz - Antenna B

Keysight Spectrum
RL BF

—
- Power Stat CCDF

enter Freq 1.960000000 GHz

=)o e
| sEmsE:ExT| | 5N AUTO 03:53:37 PM Feb 02, 2016
Center Freq: 1.960000000 GH: Radio Std: None
wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.55 dBm ~_
37.34 % at 0dB ol \
1% \\
10.0 % 3.67 dB 0.1%
1.0% 6.47 dB
0.1% 7.11dB
001% 7.17dB 001%
0.001% 7.20dB
0.0001% 7.22dB 0.001 %
Peak 7.23dB
51.78 dBm
0.0001 % 0dB 555
Info BW 80.000 MHz
MEG STATUS
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Channel Position M - Bandwidth 10.0 MHz - Antenna C

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF s0g AC | | | SENSE EXT] I ALTGN AUTO | 03:54:51 PHFeb 02, 2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.60 dBm [~
37.30 % at 0dB 10% \
1% \\\
10.0 % 3.67 dB 04 %
1.0% 6.45 dB
0.1% 7.09dB
0.01% 7.15dB 0.01%
0.001% 7.19dB
0.0001 % 7.21dB 0.001 %
Peak 7.21dB
51.81 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position M - Bandwidth 10.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO 02:55:59 PMFeb 02, 2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GH: Radio Std: None

wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.23 dBm ~_
37.31 % at 0dB ool \
1% \
10.0 % 3.66 dB 0.1%
1.0% 6.46 dB
0.1% 7.10dB
001% 7.16dB 001%
0.001% 7.19dB
0.0001% 7.21dB 0.001 %
Peak 7.22dB
51.45 dBm
0.0001 % 0dB 555
Info BW 80.000 MHz
MEG STATUS
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Channel Position M - Bandwidth 15.0 MHz - Antenna A

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF s0g AC | | | SENSE EXT] I ALTGN AUTO | 03:50:17 PHFeb 02, 2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.43 dBm |
37.18 % at 0dB 10% ~\
1% \\
10.0 % 3.67 dB 04 %
1.0% 6.48 dB
0.1% 7.11dB
0.01% 7.18dB 0.01%
0.001% 7.21dB
0.0001 % 7.24dB 0.001 %
Peak 7.26 dB
51.69 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position M - Bandwidth 15.0 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [sog  AC | sEmsE:ExT| | ALIGN AUTO 02:48:58 PMFeb 02, 2016
enter Frgq 1.960000000 GHz Center Freq: 1.960000000 GH: Radio Std: None

wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.48 dBm ~_
37.31 % at 0dB ool \
1% \\
10.0 % 3.66 dB 0.1%
1.0% 6.49 dB
0.1% 7.12dB
001%  7.19dB 001%
0.001% 7.23dB
0.0001% 7.26dB 0.001 %
Peak 7.26 dB
51.74 dBm
0.0001 % 0dB 555
Info BW 80.000 MHz
MEG STATUS
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Channel Position M - Bandwidth 15.0 MHz - Antenna C

Keysight Spectrum Analyzer - Pawer Stat CCDF =
RL | RF_ [s0@ AC | [ [ sense:exT] 1 ALTGN AUTO | 03:47:45 PMFeb 02,2016
#FGain:Low #Aten: 32dB
Average Power 100 o, S2USSIan
44.53 dBm ~
37.28 % at 0dB 10% w\
1% \\\
10.0 % 3.67 dB 01%
1.0% 6.47 dB
0.1% 7.12dB
001%  7.19dB 0.01%
0.001% 7.22dB
0.0001 % 7.24dB 0.001 %
Peak 7.24 dB
51.77 dBm
0.0001 % 0dB ==
Info BW 80.000 MHz
MEG STATUS

Channel Position M - Bandwidth 15.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCOF ===
RL R 508 AC [_sense:ext] [ AuGNAuTo | 03:46:21 PMFeb 02,2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GH Radio Std: None
wp. Trig: Free Run Counts: 10.0 M/10.0 Mpt
#FGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.15 dBm ~
37.23 % at 0dB 10% \
1% \\
10.0 % 3.66 dB 01%
1.0% 6.47 dB
0.1% 7.11dB
001%  7.17dB 0.01%
0.001% 7.21dB
0.0001 % 7.22dB 0.001 %
Peak 7.23dB
51.38 dBm
0.0001 % 0 db 576

Info BW 80.000 MHz

MEG STATUS
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Channel Position M - Bandwidth 20.0 MHz - Antenna A

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL AF s0g AC | | | SENSE EXT] I ALTGN AUTO | 03:33:33 PHFeb 02, 2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GHz Radio Std: None

s~ Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32dB
Average Power 100 o, S2USSIan
44.48 dBm [~
37.34 % at 0dB 10% \
1% \\
10.0 % 3.66 dB 04 %
1.0% 6.47 dB
0.1% 7.12dB
0.01% 7.20dB 0.01%
0.001% 7.24dB
0.0001 % 7.27 dB 0.001 %
Peak 7.28 dB
51.76 dBm
0.0001 %"= 20 dB
Info BW 80.000 MHz
MSG STATUS

Channel Position M - Bandwidth 20.0 MHz - Antenna B

Keysight Spectrum
RL BF

—
- Power Stat CCDF

enter Freq 1.960000000 GHz

=)o e
[ semse:ext] I N AUTO 03:36:26 PMFeb 02, 2016
Center Freq: 1.960000000 GH: Radio Std: None
wp. Trig: Free Run Counts:10.0 MM0.0 Mpt

#AFGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.54 dBm ~_
37.28 % at 0dB ol \
1% \\
10.0 % 3.67 dB 0.1%
1.0% 6.48 dB
0.1% 7.11dB
001% 7.20dB 001%
0.001% 7.24dB
0.0001% 7.26dB 0.001 %
Peak 7.26 dB
51.80 dBm
0.0001 % 0dB 555
Info BW 80.000 MHz
MEG STATUS
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Channel Position M - Bandwidth 20.0 MHz - Antenna C

Keysight Spectrum Analyzer - Pawer Stat CCDF =
RL | RF_ [s0@ AC | [ [ sense:exT] 1 ALTGN AUTO | 03:39:12 PMFeb 02,2016
#FGain:Low #Aten: 32dB
Average Power 100 o, S2USSIan
44.60 dBm ~
37.28 % at 0dB 10% w\
1% \\
10.0 % 3.67 dB 01%
1.0% 6.48 dB
0.1% 7.11dB
001%  7.20dB 0.01%
0.001% 7.25dB
0.0001 % 7.27dB 0.001 %
Peak 7.28 dB
51.88 dBm
0.0001 % 0dB ==
Info BW 80.000 MHz
MEG STATUS

Channel Position M - Bandwidth 20.0 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCOF ===
RL RE_ |50 AC [ semse:ExT] [ auchauTo | 03:42:38 PMFeb 02, 2016
enter Freq 1.960000000 GHz Center Freq: 1.960000000 GH Radio Std: None
wp. Trig: Free Run Counts: 10.0 M/10.0 Mpt
#FGain:Low #Atten: 32 dB
Average Power 100 %, S2ussian
44.15 dBm ~—_
37.25 % at 0dB T \
1% \\
10.0 % 3.67 dB 01%
1.0% 6.46 dB
0.1% 7.11dB
0.01% 7.18dB 0.01%
0.001% 7.22dB
0.0001 % 7.25dB 0.001 %
Peak 7.27 dB
51.42 dBm
0.0001 % 0 db 576

Info BW 80.000 MHz

MEG STATUS
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Product Service

Configuration 3

Maximum Output Power 44.77 dBm

Peak to Average Ratio (PAR) / Output Power

Carrier Channel Position T
Modulation | Bandwidth | Antenna
(MHz) PAR Average Power Average EIRP
(dB) dBm | dBm/MHz | dBm | dBm/MHz w W/MHz

A 7.16 44.59 43.95 62.49 61.85 1,774.1895 | 1,531.0875
QPSK 14 B 7.14 44.54 4419 62.44 62.09 1,753.8805 | 1,618.0800
' C 717 44.36 43.73 62.26 61.63 1,682.6741 | 1,455.4591
D 7.15 44.25 43.67 62.15 61.57 1,640.5898 | 1,435.4894

Total - 47.43 46.82 65.33 64.72 3,414.7793 | 2,966.5769
7.09 44.38 40.54 62.28 58.44 1,690.4409 | 698.2324
7.08 44.44 40.85 62.34 58.75 1,713.9573 | 749.8942
7.10 44.48 40.77 62.38 58.67 1,729.8164 | 736.2071
7.11 44.41 40.61 62.31 58.51 1,702.1585 | 709.5778
Total - 47.41 43.59 65.31 61.49 3,392.5994 | 1,407.8102
7.09 44.44 38.44 62.34 56.34 1,713.9573 | 430.5266
7.11 44.42 38.41 62.32 56.31 1,706.0824 | 427.5629
7.09 44.56 38.66 62.46 56.56 1,761.9760 | 452.8976
7.09 44.27 38.35 62.17 56.25 1,648.1624 | 421.6965
Total - 47.37 41.41 65.27 59.31 3,362.1197 | 852.2231
7.13 44.42 35.72 62.32 53.62 1,706.0824 | 230.1442
7.13 44.67 35.88 62.57 53.78 1,807.1741 | 238.7811
7.12 44.57 35.80 62.47 53.70 1,766.0378 | 234.4229
7.13 44.34 35.51 62.24 53.41 1,674.9429 | 219.2805
Total - 47.39 38.63 65.29 56.53 3,381.0253 | 449.4247
7.16 44.52 34.06 62.42 51.96 1,745.8222 | 157.0363
7.7 44.57 34.19 62.47 52.09 1,766.0378 | 161.8080
7.20 44.61 34.31 62.51 52.21 1,782.3788 | 166.3413
7.7 44.31 33.82 62.21 51.72 1,663.4127 | 148.5936
Total - 47.43 36.95 65.33 54.85 3,409.2348 | 305.6298

QPSK 3.0

O0|m|>

QPSK 5.0

OO0 |w| >

QPSK 10.0

|0 |m|>

QPSK 15.0

O0|m|>

A 7.19 44.51 32.77 62.41 50.67 1,741.8069 | 116.6810
B 7.20 44.47 32.77 62.37 50.67 1,725.8379 | 116.6810
QPSK 20.0
C 7.20 44.53 32.93 62.43 50.83 1,749.8467 | 121.0598
D 7.17 44.39 32.73 62.29 50.63 1,694.3378 | 115.6112
Total - 47.46 35.76 65.36 53.66 3,436.1447 | 232.2922
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Channel Position T - Bandwidth 1.4 MHz - Antenna A

Keysight Spectruen Analyzer - Powes Stat CCDF |a)‘_#|@
RL RF 502 AC SENSE EXT] ALIGN AUTO 09:54:44 AMFeb 03,2016
) Center Freq: 1.969300000 GH: i Radio Std: N
snter Freq 1935200000 GHz —_— Trig:.;r:gun (‘.':nnts:m.ﬂ M/M0.0 Mpt ° ene
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.58 dBm ~

37.36 % at 0dB 10%

10.0 % 3.63dB
1.0% 6.49dB
0.1% 7.16 dB
0.01 % 7.24dB
0.001% 7.28dB
0.0001% 7.30dB

Peak 7.32dB
51.90 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position T - Bandwidth 1.4 MHz - Antenna B

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 09:58:44 AM Feb 03, 2016
enter Freq 1.989300000 GHz Ct_mu' Freq: 1.989300000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.58 dBm ~_
10% \\

37.34 % at 0dB

10.0 % 3.68dB
1.0% 6.45dB
0.1% 7.14 dB
0.01 % 7.21dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.32dB
51.90 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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Channel Position T - Bandwidth 1.4 MHz - Antenna C

Keysight Spectrum Analyzer - Power Stat CCOF = s
RL RF 502 AC SENSE EXT] ALIGN AUTO 10:02:31 AMFeb 03, 2016
) Center Freq: 1.969300000 GH: i Radio Std: N
enter Freq 1.959500000 GHz ——— Trig:.;r:gun (‘.':nnts:m.ﬂ M/10.0 Mpt ° one
#AIFGain:Low #Atten: 32 dB

Average Power 100 o, S2USSIan

44.35 dBm ~

37.18 % at 0dB 10%) ~

10.0 % 3.65dB
1.0% 6.51dB
0.1% 7.17 dB
0.01 % 7.24dB
0.001% 7.27dB
0.0001% 7.28dB

Peak 7.32dB
51.67 dBm

MEG

1%

\

01%

0.01 %

0.001 %

0.0001 %

OdB 20dB
Info BW 80.000 MHz

STATUS

Channel Position T - Bandwidth 1.4 MHz - Antenna D

Keysight Spectrum ~Powes Stat CCDF ===
RL RF [s0Q AC | sEmsE:ExT| | ALIGN AUTO | 10:06:14 AM Feb 03, 2016
enter Freq 1.989300000 GHz Cl_mu' Freq: 1.989300000 GH: Radio Std: None
- Trig: Free Run Counts:10.0 MM10.0 Mpt
#AFGain:Low #Atten: 32dB
Average Power Gaussian
9 100 %,
44.23 dBm ~—
10% \-.

37.02 % at 0dB

10.0 % 3.69dB
1.0% 6.49 dB
0.1% 7.15dB
0.01 % 7.23dB
0.001% 7.25dB
0.0001% 7.27dB

Peak 7.27dB
51.50 dBm

MEG

1%

01%

0.01 %

\

0.001 %

0.0001 %

0dB 20dB
Info BW 80.000 MHz

STATUS
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